
GRASS SEED BOX

Ersatzteilliste
Spare parts list
Liste di pi ce de rechangeè



Tab. 1

2

2

3

5
4

1

4

10

11

8

13

11

9

12

10

7

3129

3439

33

37

38

16 20

629
30296

9

42111341

53

6

54

24

22232127

171514

9

356

21

28

11
11

10

13

18

6

25 19 26

36

44

9 57

58

11

10

13
47

9

40

48

45

46

52

51

4950

5655

42

43



Fig.    Serial no.       Part no.           Pieces      Notes

Spare parts list / GRASS SEED BOX  Date: 2006.08

Tab. 1

3

1 7002155337 2  Lid Wieko Lag
1 7002155335 1  Lid Wieko Lag
2 7000356316 1 Holder f.strap Uchwyt górny Holder f.gummistrop
3 7000356315 1 Rubber strap Trzymak gumowy Gummistrop m.splitbolt
4 7000556840 3 Pop rivet Nit zrywalny Popnitte 4x10

5 7000356310 1 Helmet retainer Uchwyt dolny Hjolmholder f.RH 1B
6 300304191 15 Set screw Œruba Satscrue DIN933 M8x25      Fe/Zn5
7 7002155227 1 Agitator shaft Mieszad³o Roreaksel
7 7002155228 1 Agitator shaft Mieszad³o Roreaksel
8 700025103 2 Bearing agitator Trzymak ³o¿yska Rorakselleje overdel

9 300304186 12 Set screw Œruba Satskrue DIN933 M6x20      Fe/Zn5
10 300332020 10 Spring washer Podk³adka spr. Centerfjederskive DIN127 6.1            Fe/Zn5
11 300332038 15 Washer Podk³adka Plan skive DIN125 6.4            Fe/Zn5
12 7002002190 2 Bearing agitator Trzymak dolny Rorakselleje underdel
13 300315017 13 Nut Nakrêtka Motrik DIN934 M6            Fe/Zn5

14 700601053 1 Thumbscrew Pokrêt³o Betjeningsgreb
15 300332021 1 Spring washer Podka³dka spr. Centerfjederskive DIN127 M10          Fe/Zn5
16 7000027162 1 Skala Skala Skala
17 300332027 2 Washer Podk³adka Plan skive DIN125 10.5          Fe/Zn5
18 7000027150 1 Bush Tulejka Afstandsstykke

19 7002154817 1 Calibration handle DŸwignia Stillehandtag
20 7000310180 1 Ball shape handle Ga³ka Kuglegreb 32x10
21 7000556850 Pop rivet Nit zrywalny Popnitte 4.8x8.6
22 7000027136 Washer Podk³adka Trykring
23 7000026965 Plate Pokrywa Afstygerplade

24 7000546105 Washer Podk³dka Facetskive 3/16”        Fe/Zn5
25 300332039 1 Washer Podk³adka Plan skive DIN125 8.4            Fe/Zn5
26 7000546108 3 Washer Podk³dka Facetskive 5/16”        Fe/Zn5
27 7000026821 Seed wheel Kó³ko wysiewaj¹ce Sahjul
28 700026822 Seed washer Podk³adka wysiew. Afstrygerring

29 300332025 15 Spring washer Podk³adka spr. Centerfjederskive DIN127 8.2            Fe/Zn5
30 7002155211 1 Plate,left P³yta lewa Ophang,venstre
31 300315018 7 Nut Nakrêtka Motrik DIN934 M8            Fe/Zn5
33 300304162 3 Sat screw Œruba Stalbolt DIN931 M8x60      Fe/Zn5
34 7002155212 3 Bush Tulejka Bosning 25x9x43

35 7002154784 1 Chassis Pud³o Frosakasse 3m
35 7002154785 1 Chassis Pudlo Frosakasse 4m
36 7002154792 1 Sowing shaft Wa³ek wysiewny Saaksel L=2426mm
36 7002154793 1 Sowing shaft Wa³ek wysiewny Saaksel L=3494mm
37 7000037178 1 Split Ko³ek Fingersplit m.stort oje

38 7000037022 1 Split Sworzeñ Splitbolt,nitte 10x55
39 7002155208 1 Plate,right P³yta prawa Ophang,hojre
40 7000356410 1 Rubber strap Naci¹g gumowy Fjongstrop
41 7002002192 1 Retainer Zaczep Stropfaste
42 7002153553 19/28 Sowing tube Rura wysiewu Saror L=550

43 7002149465 19/28 Upper bellow Mieszek górny Overste belg
44 300060100 2 Sowing tube Rura wysiewu Saror 380
45 300059800 2 Sowing tube Rura wysiewu Saror 180
46 300059900 2 Sowing tube Rura wysiewu Saror 260
47 7000356499 1 Holder Trzymak Faste f.fjongstrop

48 7002151596 1 Suspension f.tubes Listwa Hulskinne L=2730-3m
48 7002155203 2 Suspension f.tubes Listwa Hulskinne L=1834-4m
48 300002224 1 Suspension f.tubes Listwa Hulskinne L=2500-2,5m
49 300332039 4 Washer Podk³adka Skive DIN126 8.4            Fe/Zn5
50 300316027 4 Lock nut Nakrêtka sam. Lasemotrik DIN985 M8            Fe/Zn5

51 300304152 4 Sat screw Œruba Stalbolt DIN933 M8x16      Fe/Zn5
52 7002154993 1 Middle arm Element œrodkowy Mellemstykke
53 7002155215 1 Bracket Ramiê Holder
54 7002155216 1 Bracket Ramiê Holder
55 7000513616 1 Split pin Zawleczka Split DIN94 5x16

56 7002155217 1 Shaft Wa³ek Akseltap
57 300316036 1 Lock nut Nakrêtka sam. Lasemotrik DIN985 M12          Fe/Zn5
58 7002154800 1 Suspension f.tubes Listwa Holder f.saror 16x
58 7002154801 1 Suspension f.tubes Listwa Holder f.saror 12x
58 7002154802 1 Suspension f.tubes Listwa Holder f.saror 11x



Tab. 2

4

16 17

1

4 235

910

143

811

12
10

3

13

2525

24

7

26

272525
23

12

30

18

31

20

18

21 22

19 20

15

32

12

23
1233

35

28

25

34

35

7

29

12



Fig.    Serial no.   Part no.           Pieces     Notes

Spare parts list / GRASS SEED BOX Date: 2003.12

Tab. 2

5

1 7002155229 1 Side screen Os³ona boczna Skarm
2 300304152 2 Set scrue Œruba Satskrue DIN931 M8x16      Fe/Zn5
3 300332025 2 Spring washer Podk³adka spr. Centerfjederskive DIN127 8.2            Fe/Zn5
4 7002148435 1 Catch Blacha Medbringer
5 7000600063 1 Split pin Zawleczka Spendstift DIN94

6 7002148436 1 Plate f.catch P³yta Nav.f.medbringer
7 7002003974 1 Chain weel Ko³o ³añcuchowe Kadehjul 22Z
8 7002003998 1 Bush Tulejka Afstandsstykke
9 7000110210 1 Bush Tulejka Bosning 16x22x16

10 7000025095 1 Bearing £o¿ysko Lejebosning

11 7002002185 1 Exscentric wheel Ko³o eliptyczne Excentrik
12 7000025156 5 Bearing Tulejka ³o¿yskowa Lejebosning
13 7000602145 1 Screw Œruba Unbraco bolt M8x20 UH
14 300304153 1 Set scrue Œruba Satskrue DIN931 M8x20      Fe/Zn5
15 7002151569 1 Side screen Os³ona boczna Inderskarm

16 7002149260 1 Chain kpl £añcuch kpl Kade komplet 08B-1 53+1
17 700602373 1 Straight joint link Ogniwo z³¹czne Kadesamleled 08B-1
18 300315001 1 Nut Nakrêtka Motrik DIN985 M10          Fe/Zn5
19 300332021 1 Sprin washer Podk³adka spr. Centerfjederskive DIN127 M10          Fe/Zn5
20 7000041714 1 Washer Podk³adka Skive 35x10.5x4

21 7000029426 1 Washer Podk³adka Skive
22 7000544507 1 Nut Nakrêtka skrzyde³kowa Flojmotrik DIN316 M6            Fe/Zn5
23 7002003967 2 Hub Piasta Lejehus
24 7000045691 1 Chain weel Ko³o ³añcuchowe Kadehjul 12Z
25 300323061 5 Split pin Zawleczka Split DIN94 4x30         Fe/Zn5

26 7002003971 1 Shaft Wa³ek Aksel
27 300323046 1 Linch pin Przetyczka z pierœæ.zab. Sikringsplit 6x41         Fe/Zn5
28 7002151566 1 Shaft Wa³ek Aksel
29 300304042 1 Steel bolt Œruba Stalbolt DIN931 M10x80    Fe/Zn5
30 7002003995 1 Bush Tuleja Strammerulle

31 300304139 6 Sat screw Œruba Satskrue DIN933 M6x16      Fe/Zn5
32 300332020 6 Spring washer Podk³adka spr. Centerfjederskive DIN127 M6            Fe/Zn5
33 300315017 6 Nut Nakrêtka Motrik DIN985 M6            Fe/Zn5
34 7002155231 1 Shaft Wa³ek Aksel
35 7002155232 2 Casette Kaseta Kassette L=332



Tab. 3

6

1

2

3
4

5

6

7

8

3

5
9

10
11

12

19

17
16

21

20
22

2324

18

17
16

15

13

14

25
26

27
28

3

29

30

24
24

31

34

38

37

3653
35

51

50
49

48

47

43

4240

32

39

46

33 29

41

23

22
44

45



Fig.    Serial no.       Part no.           Pieces        Notes

Spare parts list / GRASS SEED BOX  Date: 2003.12

Tab. 3

7

1 7002149286 1 Spring Sprê¿yna Fjeder 5x2.9 400-39V
2 300304064 1 Steelbolt Œruba Stalbolt DIN931 M12x65
3 7000546112 3 Facet washer Podk³adka Skive DIN125 1/2”
4 7000544712 1 Counter nut Nakrêtka Motrik DIN4398 M12
5 3003160212 2 Lock nut Nakrêka sam. Lasemotrik DIN985 M12

6 7000602116 1 Pin Ko³ek spr. Spandstift DIN127 Ø6x35
7 7002150487 1 Inner pipe Rura wewnêtrzna Indvendig ror
8 7000020721 1 Tightening pin Ko³ek spr. Spandstift DIN127 Ø8x32
9 7002150489 1 Quter pipe Rura zewnêtrzna Udvendig ror

10 7002150754 1 Bush Tulejka Bosning

11 7002153694 1 Bracket Ramiê Beslag
12 300304197 2 Steelbolt Œruba Stalbolt DIN931 M10x60
13 7002153359 1 Land wheel Ko³o napêdowe Hjul
14 300323039 1 Clamp pin Ko³ek Stift DIN127 Ø8x50
15 300304041 2 Steelbolt Œruba Stalbolt DIN931 M10x70

16 7002153337 2 Bearing retainer Oprawa Leje nav
17 300401012 2 Ball bearing £o¿ysko Kugleleje 6007 2RS
18 7002153335 1 Chain wheel Ko³o ³añcuchowe kadehjul 16Z 08 B-1
19 7002153219 1 Swivel arm Ramiê Beslag
20 300001911 1 Shaft Wa³ek Aksel

21 7000602382 1 Pipe split Zawleczka spr. Rolsplit 6/35/L-38
22 300315001 5 Nut Nakrêtka Motrik DIN934 M10
23 7000546510 5 Spring washer Podk³adka spr, Fjederskive DIN127
24 7000546110 6 Facet washer Podk³adka Skve DIN125 3/8”
25 200214025 1 Split pin Zawleczka Split DIN94

26 7000546220 1 Washer Podk³adka Skive DIN125 M20
27 7002153369 1 Hitch pin Sworzeñ Bolt
28 7002153370 1 Mortise chisel Ramiê Beslag
29 200215422 2 Split pin Zawleczka Split DIN94 Ø4x25
30 300316020 1 Lock nut Nakrêtka sam. Lasemotrik DIN985 M10

31 300304038 1 Steelbolt Œruba Stalbolt DIN931
32 300002211 1 Shaft Wa³ek Aksel
33 300323029 1 Clamp pin Ko³ek Split Ø6x30
34 7002149268 1 Ball bearing kpl Lo¿ysko kpl Kugleleje,kpl
35 7002153382 1 Chain £añcuch ogniwowy Kade 08B-1 153+1

36 7002153332 1 Cover Pokrywa Kadeskarm
37 7000602740 5 Sheet metal screw Blachowkrêt Stift Ø4
38 7002153327 1 Chain wheel Ko³o ³añcuchowe Kadehjul 16Z 08B
39 7002155899 2  Bush Tulejka Beslag BEX 22x17 L=12
40 7002153227 1 Flange with hub Piasta Lejehus

41 300304034 3 Screw Œruba Skrue DIN931 M8x30
42 7000405416 1 Grease nipple Smarowniczka Smorenippel M6x1
43 7000603223 1 Support disc Tulejka Beslag 20x28x2
44 7000603224 1 Support disc Tulejka Beslag 45x55x3
45 7000515145 1 Locking ring Pierœcieñ spr. Lasering DIN472              45Z

46 300002209 1 Holder Trzymak Beslag 16Z 08B-1
47 7000550220 2 Set screw Œruba Satscrue DIN931 M8x20
48 7002150393 1 Ball bearing kpl £o¿ysko kpl kugleleje,kpl
49 700546208 2 Face plate Podk³adka Skive M8
50 700546508 2 Spring washer Podk³adka spr. Fjederskive DIN127  M8 

51 300315018 2 Nut Nakrêtka Motrik DIN934               M8
52 7002154423 1 Flange with hub Piasta,kpl Hub,kpl
53 7000602373 1 Joint link,straight Z³¹czka Lige samleled



Tab. 4

8

19

719

2

26

22

30

12 23 27 10 11 20

5 25

26

22

16

21

29

9

29

9

13
14

17

17

3

22

26

13

25

24 27 11

21 13 14

27
23
18
8

28
24

22 1

26

5 25 21

26

22

13

4
26

22

15 5



Fig.    Serial no.      Part no.            Pieces    Notes

Spare parts list / GRASS SEED BOX  Date: 2006.08

Tab. 4

9

1 300001705 1 Litter 3m Belka 3m Bareror 4m
1 300001706 1 Litter 4m Belka 4m Bareror 4m
2 300001805 1 Braket,left Wspornik lewy Beslag,venstre
3 300001806 1 Braket,right Wspornik prawy Beslag,hojre
4 300054500 1 Wheel braket Wspornik ko³a Beslag hjul

5 300001707 3 Braket Wspornik belki Beslag
6 300001952 1 Arm 3m Odci¹g 3m Bjalke 3m
6 300001901 1 Arm 4m Odci¹g 4m Bjalke 4m
7 300001808 1 Reatainer Uchwyt Holder
8 300001809 2/3 Braket Wspornik beslag

9 300001807 2 Nut specjal Nakrêtka spec. Motrik specjal
10 300001902 1 Braket Wspornik Beslag
11 300001903 4 Bush Tulejka Bosning
12 71208007952 1 U-bolt Jarzmo Dragband M16 101x90
13 71208007930 7 U-bolt Jarzmo Dragband M12  51x75

14 200056263 2/4 U-bolt Jarzmo Dragband M10
15 300304079 2 Set screw Œruba Satscrue DIN931 M16x120 8.8
16 300304078 2 Set screw Œruba Satscrue DIN931 M16x110 8.8
17 300304032 4 Set screw Œruba Satscrue DIN933 M10x25  8.8
18 300304153 2/3 Set screw Œruba Satscrue DIN933 M8x20  8.8

19 300304057 2 Set screw Œruba Satscrue DIN933 M12x35  8.8
20 300304160 2 Set screw Œruba Satscrue DIN931 M8x50  8.8
21 300316023 6 Lock nut Nakrêtka sam. Lock nut DIN985 M16
22 300316021 16 Lock nut Nakrêtka sam. Lock nut DIN985 M12
23 300316020 9/13 Lock nut Nakrêtka sam. Lock nut DIN985 M10

24 300316027 2/3 Lock nut Nakrêtka sam. Lock nut DIN985 M8
25 300332009 4 Washer 17 Podk³adka 17 Skive 17 DIN125
26 300332008 16 Washer 13 Podk³adka 13 Skive 13 DIN125
27 300332027 6/12 Washer 10.5 Podk³adka 10.5 Skive 10.5 DIN125
28 300332039 2/3 Washer 8.4 Podk³adka 8.4 Skive 8.4 DIN125

29 300332021 4 Spring washer Podk³adka spr. Fjederskive DIN127 10.2
   13 371002994 2 U-bolt Jarzmo Dragband M12  51x85



Tab. 5

10

8

21

14

23

22

2

2

9

5

11

4

3 12

7

10

13

2

2
12

8

6

8

25

21

24

9

5

11

4

3 12

7

10

13

2

212

8

6

12

20

15

15

16

12
19

12
17

12

12

20

15

15

16

12
19

12
17

12

12

8

21
23

12

8

21
23



Fig.        Serial no.         Part numer     Pieces    Notes

Spare parts list / GRASS SEED BOX  Date: 2003.12

Tab. 5

11

1 7002154520 1 Step bottom Stopieñ dolny Mellemste trin
2 300304034 12/24 Steel bolt Œruba Stalbolt DIN933                M10x30
3 300304141 1/2 Steel bolt Œruba Stalbolt DIN933                  M6x30
4 7000600254 1/2 Strap Naci¹g gumowy Fjongstrop
5 7000356499 1/2 Fixation f.r strap Trzymak naci¹gu Stopfaste

6 300316026 1/2 Lock nut Nakrêtka sam. Lasemotrik DIN985                      M16
7 7002153795 1/2 Outside f.g base Trzymak stopki Udvendig ror
8 300316020 12/24 Lock nut Nakrêtka sam. Lasemotrik DIN985                      M10
9 7000036676 1/2 Safety split pin Zawleczka Sikringssplit

10 7002153793 1/2 Supporting base Stopka Holder

11 300304056 2/4 Steel bolt Œruba Stalbolt DIN933                 M12x30
12 300316021 12/24 Lock nut Nakrêtka sam. Lasemotrik DIN985                      M12
13 7002154335 1/2 Retainer for step Trzymak stopnia Beslag
14 7002153766 1 Upper step Podest d³ugi Trin
15 300304057 4/8 Steel bolt Œruba Stalbolt DIN933                M12x35

16 300304058 2/4 Steel bolt Œruba Stalbolt DIN933                M12x40
17 300002063 2/4 Bracket Ramiê Led
18 300002062 2/4 Bracket Ramiê Led
19 300002064 2/4 Support Ramiê Led
20 300002065 2/4 Washer Podk³adka Skive DIN125                      M12

21 300332027 12/24 Washer Podk³adka Skive DIN125                      M10
22 7203307007 2/4 U-Bolt Jarzmo Drageband                       M12
23 300332008 10/20 Washer 13 Podk³adka 13 Skive 13 DIN125
24 300002069 1 Upper step Podest krótki Trin
25 300332021 2 Spring washer Podk³adka spr. Fjederskive DIN127                      10.2



Tab. 6

12

8

13

21

14

26

25

2 2

9

11
54

3 12

7

10

12

8

6

9

11

11

54

3 1

12

2

7

10

8

6

8

13

21

26

25

2 2

11

12

20

15

15

16

12
19

12
17

12

12

20

15

15

16

12
19

12
17

12

2

12

8

21
23

2

12

8

21
23



Fig.        Serial no.         Part numer     Pieces    Notes

Spare parts list / GRASS SEED BOX  Date: 2003.12

Tab. 6

13

1 7002154520 1 Step bottom Stopieñ dolny Mellemste trin
2 300304034 12/24 Steel bolt Œruba Stalbolt DIN933                 M10x30
3 300304141 1/2 Steel bolt Œruba Stalbolt DIN933                   M6x30
4 7000600254 1/2 Strap Naci¹g gumowy Fjongstrop
5 7000356499 1/2 Fixation f.r strap Trzymak naci¹gu Stopfaste

6 300316026 1/2 Lock nut Nakrêtka sam. Lasemotrik DIN985                          M16
7 7002153795 1/2 Outside f.g base Trzymak stopki Udvendig ror
8 300316020 12/24 Lock nut Nakrêtka sam. Lasemotrik DIN985                       M10
9 7000036676 1/2 Safety split pin Zawleczka Sikringssplit

10 7002153793 1/2 Supporting base Stopka Holder

11 300304056 2/4 Steel bolt Œruba Stalbolt DIN933                 M12x30
12 300316021 12/24 Lock nut Nakrêtka sam. Lasemotrik DIN985                       M12
13 7002154335 1/2 Retainer for step Trzymak stopnia Beslag
14 7002153766 1 Upper step Podest d³ugi Trin
15 300304057 4/8 Steel bolt Œruba Stalbolt DIN933                 M12x35

16 300304058 2/4 Steel bolt Œruba Stalbolt DIN933                 M12x40
17 300002063 2/4 Bracket Ramiê Led
18 300002062 2/4 Bracket Ramiê Led
19 300002064 2/4 Support Ramiê Led
20 300002065 2/4 Washer Podk³adka Skive DIN125                       M12

21 300332027 12/24 Washer Podk³adka Skive DIN125                       M10
22 7203307007 2/4 U-Bolt Jarzmo Drageband                       M12
23 300332008 10/20 Washer 13 Podk³adka 13 Skive 13 DIN125
24 300002069 1 Upper step Podest krótki Trin
25 300002067 1 Support,right Wspornik prawy. Beslag,hojre

26 300002068 1 Support,left Wspornik lewy Beslag,venstre



300333000 08.08.2006


